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TEST REPORT

CLIENT : . AT WORK - TEST NUMBER : 7-559236~-B0O
CNR EARLE AND BATH STREET : ' DATE :.24/04/2008
-~ PO BOX 37-378 ’
' PARNELL AUCKLAND
NEW ZEALAND

SAMPLE DESCRIPTION Clients Ref: "Orion"
Woven fabric
Colour: smoke grey
AppProx mass: 300g/m2 .
End use: Upholstery/screens

THESE RESULTS MUST BE CONSIDERED IN CONJUNCTION
WITH THE COMMENTS ON THE FOLLOWING PAGE(S)

Material Specification provided by client:
Nominal composition: 100% polyester
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Comments:

These results only apply to the speclmen mounted ae descrlbed in thls report. .

‘The results of this fire test may be used to dlrectly asSess fire hazard, 5
but it should be recognized that a single test method will not provzﬂe a full
assessment of fire hazard under all fire conditions.
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The reaction of thin unsupported flexible materials to flame
impingement can be assessed in accordance with AS 1530.2.

Where materials of thlckness less than 2mm that are suff;C1ent1y
flexible to be ‘bent by hand around a mandrel of 2mm diameter :
or less are subjected to the test described herein, they should
also be subjected to the test in (AS 1530.2. -

Each test Spe01men had an unattached backlng of 4 Smm thlck
flbre relnforced cement board .
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: Each test sp301men was restralned on. the exposed face by a lqyer v;;
of galvanised welded square»mesh made from wire of nomlngl diameter
-0.8mm and nominal spacing 12mm in both directions and securely fixed
to -a backing board at four polnts each 100mm from thé centre.of the 4

sample and the assembly clamped in four. places.-HLi P H;__,_\
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The spe01mens melted away frém the area of maﬁlmum heat and 10 ;
‘produced flaming droplets duriﬁg ‘the test. Due to Schilef SRFf 28 " REARE54T 424

phenomena it should be recognised that this test result mayregi |y ey '
not be a true 1nd1cat10n of the product s flre hazand properties.
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